

# SUMMARY OF RESULTS



Summary letter date if issue: April 28, 2021

Sponsor reference: Ltd "EL+  
Beri Gabriel Salosi Avenue 126,  
Tbilisi, Georgia 0113

Test date: April 26<sup>th</sup>, 2021

Test Standard: UNE EN 1634-1:2016+A1:2018

File number: 21/123429-439

Ltd EL+. has performed the following test, the information on this summary represent only the samples and condition tested, the complete information is described in the test report with the same file number indicated above.

## REQUESTED TEST

Test performed on a single hinged metal door. Dimensions and characteristics of the sample are the following:

Two door with client reference "ELP-FD-SL": Single hinged metal door, opening outwards the furnace:

- Overall dimensions: 2215 x 1000 mm (height x width)
- Overall dimensions of clear opening: 2130 x 885 mm (height x width)
- Overall dimensions of the leaf: 2155 x 920 x 54 mm (height x width x thickness)

Classification (acc. UNE EN 13501-2:2009+A1:2010):

E 120 Cat. B

Juan Santos Granados  
Technical Responsible Fire Resistance Laboratory Madrid Division